ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissians
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20 dBew
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.43994 GHz -44.27 dBm -4.27 dB
1530GHz 3580 GHz 1.000 Mtz 3.57738 GHz -42.64 dBm -17.64 dB
3580 GHz 3.609 GHz 1.000 Mix 3.60870 GHz -32.45 dBm -19.45 dB
3,609 Gz 3610 GHz 500,000 kifz 3.60992 GHz -33.50 dBm -20.60 dB
3610GHz 3640 GHz 1.000 Miz 3.62037 GHz 7.14 dBm -22.86 dB
1640 GHz 3641 GHz 500.000 kHz 3.64001 GHz -37.95 dBm -24.95 dB
3641 GHz 3670 GHz 1.000 MHy 3.64695 GHz -34.69 dBm -21.69 dB
3670 GHe 3720 GHz 1.000 Miz 367017 GHz -41.65 dBm -16.65 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80516 GHz -43.96 dBm -3.96 dB
10:26:34 PM  06/18/2024

FR1 n48 / 30MHz / DFT-S OFDM / QPSK

Highest Channel

High Channel Full RB
Channel power -40dBm > -44.21dBm (PASS)

Full RB

Ref Level 4000 dBm  Offset 23,60 0B Made Sweep

sa RefLevel 3000 dBm  OMset 23608 ® RBW 10 kHz £
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3.43 GHz 5403 pts 39.0 MHz/ 382GHz
I Result Summary 0.
3.430 GHz 3530 GHz 1,000 Mifz ;.g%;; gHz j:,‘!g ggm {;:;dg o
3530 GHz 3,640 GHz 1.000 MHz 3 Hz L1 m -17.17 d a
3,640 GHz 3,669 GHz 1.000 Mt 3.66861 GHz -33.16 dBm -20.16 dB el Lt AN (RN S ST, B v YRS [
3,660 GHr 3610GHz 500,000 kifz 3.66997 GHz -33.48 dBm -20.48 dB |
3,670 GHz 3.700 GHz 1.000 MHz 367261 GHz 6.61 dBm -23.39 dB @3,?2\156#{1 1001 pts 200.0 kHz/ Span 2.0 MHz
3700 GHz 3701 GHz 500.000 kHz 3.70082 GHz -38.33 dBm -25.33dB 2 Result Summa None
3701 GHz 3710 GHz 1.000 MHy 3.70101 GHz -29.42 dBm -16.42 dB
3710 GHe 3,720 GHz 1.000 Miz 371015 GHz -35.29 dBm -10.29 dB
3720GHz 3820 GHz 1.000 MHz 372115 GHz -42.31 dBm -231dB Tt fel) 1.000 MHz Sed1 dpm

ety N T
10:30:47 PM 06/18/2024 12:17:21 AN 06/19/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Full RB
Channel power -40dBm > -44.81dBm (PASS)

Low Channel

10:27:14 P4 06/18/2024

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep saL Reflevel 3000dBm  OMset 2360 ® RBW 10 khz s6L
Count 100/100 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions iRm Ave
Limit Ch
30 apbineSPURlous_une
20 dB———————————— T
20 dBew
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0 din ,‘wusw-..}, o
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40 dBm
CF 3.625 GHz 6409 pts 39.0 MHz/ Span 390.0 MHz
I 2 Result Summary 50
3430 GHz 3530 GHz 1.000 MHz 352785 GHz .02 d 2.02 dB
3530 GHz 3540 GHz 1.000 MHz 3.53592 GHz 37.65 dBm 12,65 dB 60
3540 GHe 3549 GHz 500.000 kHz 3.58851 GHz -41.20 dBm 28.20 dB et Tt L N R e W
3589 GHz 3550 GHz 1,000 MHz 355000 GHz 30.03 dBm 17.03 dB |
3,550 GHz 3580 GHz 500,000 kHz 357005 GHz 2.44 dBm 27.56 dB CF 3.52785 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
1,580 GHz 3581 GHz 300.000 kHz 3.58046 GHz 38.06 dBm 5.06 df 2 Result Summas None.
3581 GHz 3510 GHz 1.000 MHy 3.58243 GHz 34.15 dBm 21.15dB
3610 GHe 3720 GHz 1.000 Miz 3.61907 GHz -42.91 dBm 17.91 dB
3720GHz 3820 GHz 1.000 MHz 3.80207 GHz -43.70 dBm 370 dB T [Ren 11000 Mite 451 dim
! [ &
10:23:00 PM  06/18/2024 12:13:13 A 08/19/2024
Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
1 Spurious Emissions
Uimit Cheed
30 apbineSPURlous_une
20 dBew
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. Lananan SV
50
3.43 GHz 6409 pts 39.0 MH2/ 382 GH
I Result Summary
3430 GHz 3530 GHz 1.000 MHz 3.45832 GHz -44.44 dBm 444 dB
3530 GHz 3580 GHz 1.000 MHz 3.57913 GHz -43.19 dBm -18.19 dB
3,580 GHr 3,609 GHz 1.000 Mz 3.60893 GHz 30.14 dBm 17.14 dB
3,609 Gz 3610 GHz 500,000 kifz 3.61000 GHz 35.69 dBm -22.69 dB
3610GHz 3640 GHz 1.000 Miz 3.61470 GHz 4.52 dBm -25.48 dB
1640 GHz 3641 GHz 500.000 kHz 3.64045 GHz 39.49 dBm 26.49 dB
3641 GHz 3670 GHz 1.000 MHy 3.64154 GHz 33.00 dBm -20.00 dB
3670 GHe 3720 GHz 1.000 Miz 367157 GHz -43.07 dBm -18.07 dB
3.720GHz 3,820 GHz 1.000 MHz 381985 GHz -43.94 dBm 334 dB
Ready
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / 16QAM

Highest

Channel

Full RB

High Channel Full RB
Channel power -40dBm > -44.63dBm (PASS)

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep saL Reflevel 3000dBm  OMset 2360 ® RBW 10 khz s6L
Count 100/100 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions iRm Ave
Limis Ches
30 apbineSPURlous_une
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‘ 40 diar
3.43 GHz 6409 pts 39.0 MHz/ 382 GHz
I 2 Result Summary 50
3430 GHz 3530 GHz 1.000 MHz 3.43025 GHz -44.32 dBm 432dB
3530 GHz 3540 GHz 1.000 MHz 3.63390 GHz -43.42 dBm 18.42 dB &0 1 . 1 n
1640 GHz 3669 GHz 1.000 Mtz 3.65801 GHz -36.75 dBm 23.75dB g B R i, P S Py P e M SRS, S
3,669 GHz 3570GHz 500,000 kHz 3.669%0 GHz -37.71 dBm 24.71 dB | I R
3670 GHz 3.700 GHz 1.000 Miz 3.67440 GHz 5.34 dBm 4,66 CF 3.72095 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
3700 GHz 3701 GHz 500.000 kHz 70057 GHz -39.42 dBm -26.42 dB 2 Result Summar None
3701 GHz 3710 GHz 1.000 MHy 3.70139 GHz -31.76 dBm 18.76 dB
3710 GHe 3720 GHz 1.000 Miz 3.71074 GHz -37.03 dBm 12.03 dB
3.720GHz 3,820 GHz 1.000 Mtz 3.72095 GHz -42.71 dBm 271 dB T;"lnFﬁ? 1.000 Wbz ﬂggg::
10:31:28 PM  06/18/2024 12:19:22 AN 08/13/2024
Channel power -40dBm > -45.02dBm (PASS)
Ref Level 5000 dBm  Offset 23,60 08 Made Sweep s Ref Level 3000dBm  Offset 23,608 = RBW 10 saL
Count 100/100 2008 & SWT 100 ms & VW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions iRm Ave
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-40 dBamr
CF 3.625 GHz 6409 pts 39.0 MHz/ Span 390.0 MHz
I 2 Result Summary 50
3430 GHz 3530 GHz 1.000 MHz 352805 GHz -40.89 dBm .89 dB .
3530 GHz 3540 GHz 1.000 MHz 3.53944 GHz 37.10 dBm 12.10dB b
3.540 GHz 3.549 GHz 500.000 kHz 3.54887 GHz -40.89 dBm 27.89 dB e L P e e L N s S T Vs S
3,540 GHr 3550 GHz 1,000 MHz 354995 GHz 29.15 dBm 16.15 dB | I R B
3550 GHz 3580 GHz 500,000 kHz 355936 GHz 2.02 dBm 27.98 dB CF 3.52805 GHz 1001 pts 200.0 kHa/ Span 2.0 Mz
3,580 GHz 3581 GHz 300.000 kHz 3.58055 GHz 39.81 dBm -26.81 dB 2 Result Summar None
3581 GHz 3510 GHz 1.000 MHy 3.58779 GHz 35.57 dBm 22,67 dB
3610 GHe 3720 GHz 1000 MHz 366599 GHz -43.61 dBm 18.61 dB - ~25.02dB
3.720 GHz 3.820 GHz 1.000 MHz 3.806 86 GHz -44.08 dBm -4.08 dB T,K',l;:) 100 e 45,02.11;!
resy a Ready s e
10:23:41 e 06/208/2024 12:13:56 AM 08/13/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUS UNE &
20 dBew
10 dir
0 dim t t r -
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-20 |
30 ‘{
[hgous e 0 | i [
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.437 34 GHz -43.28 dBm -4.28 dB
1530GHz 3580 GHz 1.000 Mtz 3.57808 GHz -43.15 dBm -18.15 dB
3580 GHz 3.609 GHz 1.000 Mix 3.60626 GHz -33.70 dBm -20.70 dB
3,609 Gz 3610 GHz 500,000 kHz 3.60991 GHz -36.15 dBm -23.15 dB
3610GHz 3640 GHz 1.000 Miz 3.62052 GHz 5.62 dBm -24.38 dB
1640 GHz 3641 GHz 500.000 kHz 364017 GHz -39.20 dBm 26.
3641 GHz 3670 GHz 1.000 MHy 3.64151 GHz -34.38 dBm 21,38 dB
3670 GHe 3.720 GHz 1.000 Miz 367817 GHz -43.15 dBm -18.15 dB
3.720GHz 3,820 GHz 1.000 MHz 375248 GHz -43.97 dBm 357 dB
L (I "
10:27:55 PM  06/18/2024

FR1 n48 / 30MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 aphine-SPURloUs UNE &
20 dBm
10 dbm
)
0dbm i
Bl | ‘
-20 I
30
SPURIOUS_LINE_ABS 002 | Qi
[Au b - T serntlaf
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summi
3,430 GHz 3,530 GHz 1.000 Miz 350897 GHz -43.45 dBm
1530GHz 3640 GHz 1.000 Mtz 363962 GHz -42.65 dBm
3,640 GHz 3.669 GHz 1.000 MHz 3.662 32 GHz -36.82 dBm
3,669 Gz 3670GHz 500,000 kHz 3.66998 GHz -36.87 dBm
3670 GHz 3.700 GHz 1,000 Mitz 369530 GHz 4.89 dBm
3.700 GHz 3701 GHz 500.000 kHz 3.70031 GHz -41.27 dBm
3701 GHz 3710 GHz 1.000 MHy 3.70183 GHz -32.86 dBm
3710 GHe 3,720 GHz 1.000 Miz 3.71138 GHz -37.43 dBm
3.720GHz 3,820 GHz 1,000 Miiz 3.72365 GHz -43.45 dBm
; [IITIIIm i
10:32:08 PM  06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / 256QAM

Lowest

Channel

Full RB

High Channel Full RB
Channel power -40dBm > -46.82dBm (PASS)

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep saL Reflevel 3000dBm  OMset 2360 ® RBW 10 khz s6L
Count 100/100 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions iRm Ave
Limit Ch
30 apbineSPURlous_une
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20 dBew
10 dir 10
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CF 3.625 GHz 6409 pts 39.0 MHz/ Span 390.0 MHz
I 2 Result Summary 50
3430 GHz 3530 GHz 1.000 MHz 352036 GHz .44 d 244 dB
3530 GHz 3540 GHz 1.000 MHz 3.53935 GHz 39.37 dBm 1437 dB 60
3540 GHy 3549 GHz 500,000 kHi 3.54878 GHz -41.21 dBm 28.21 dB . !
Pt o b0 8 A A e A ol i B g st
3.549GHz 3.550 GHz 1.000 MHz 3.54987 GHz 30.91 dBm 17.91 dB -1 T st ww—
3,550 GHz 3,580 GHz 500,000 kHz 357748 GHz -0.85 dBm .85 d CF 3.52036 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
3.580 GHz 3.581 GHz 300.000 kHz 3.58009 GHz -42.33 dBm .33 2 Result Summa: None
3581 GHz 3510 GHz 1.000 MHy 3.58162 GHz 38.51 dBm 25.51 dB
3610 GHe 3720 GHz 1.000 Miz 3.66599 GHz -43.64 dBm 8.64d
i Tl [Ref) 1.000 MHz -46.82 dBm
3.720 GHz 3820 GHz 1.000 Miz 3.79068 GHz -44.00 dBm 400 B Tx Total -26.82 dBm
10:24:25 PM  06/18/2024

12:14:53 MM 06/19/2024

FR1 n48 / 30MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

10:28:38 Pu 06/18/2024

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep saL
Count 100/100
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3.43 GHz 6409 pts 39.0 MH2/ 382 GH
I Result Summary
3430 GHz 3530 GHz 1.000 MHz 352985 GHz -44.39 dBm 439 dB
3530 GHz 3580 GHz 1.000 MHz 3.57648 GHz -44.21 dBm -19.21 dB
3,580 GHr 3,609 GHz 1.000 Mz 3.60815 GHz -34.47 dBm -21.47 dB
3,609 Gz 3610 GHz 500,000 kHz 3.60996 GHz -38.41 dBm -25.41dB
3610GHz 3,640 GHz 1.000 MHz 3.61888 GHz 2.22 dBm -21.78 dB
1640 GHz 3641 GHz 500.000 kHz 3.64003 GHz -42.50 dBm -29.50 dB
3641 GHz 3670 GHz 1.000 MHy 3.64151 GHz 34.56 dBm -21.56 dB
3670 GHz 3720 GHz 1.000 Miz 3.67692 GHz -43.70 dBm -18.70 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81466 GHz -43.92 dBm 392 dB
resty B
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 30MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 2360 o8 Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dpbineSPURIOUS_UNE a8 o
20 dBew
10 dir
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[Auabin - . i
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.494 69 GHz -44.33 dBm -433 dB
1530GHz 3640 GHz 1.000 Mtz 363753 GHz -44.15 dBm -19.15 dB
3,640 GHz 3.669 GHz 1.000 Mix 3.667 88 GHz -35.12 dBm -2212dB
3,669 GHz 3670 GHz 500,000 kHz 3.66094 GHz -37.39 dBm -24.39 dB
3670 GHz 3.700 GHz 1.000 Miz 3.67858 GHz 2.56 dBm -27.44 dB
3700 GHz 3701 GHz 500.000 kHz 3.70001 GHz -43.62 dBm -30.62
3701 GHz 3710 GHz 1.000 MHy 3.70413 GHz -37.39 dBm 2439 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71399 GHz -30.35 dBm -15.35 dB
3.720GHz 3,820 GHz 1.000 MHz 372025 GHz -43.81 dBm 38
[
10:32:51 PM  06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / P1/2 BPSK

Lowest Channel

1RBO
Channel power -40dBm > -46.62dBm (PASS)

Low Channel
1RBO

Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
count 100100 | & An 2048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep
1 Spurious Emissians 1 ACLR
Cimit Cheed E
30 apbinesPuslous une
T
20 de 1
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. 10.d8s
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20 I | I T 20
SPURIOUS_LINE_ABS _00. | |
SPURIOUS_UNE_ABS 002 all M‘Lu..nl s
50
-40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430 GHz 3530 GHz 1.000 MHz 3.52206 GHz
1530 GHz 3540 GHz 1,000 MHz 353835 GHz &
3.540 GHz 3,549 GHz 1.000 MHz 3.54883 GHz "
At e e e A g A A A ]
3549 Ghz 3550 GHz 500,000 kHz 3.54995 GHz -
3.550 GHz 3,590 GHz 1.000 MHz 3.55109 GHz CF 3.522 06 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kHz 3.59026 GHz 2 Result Summar None
1591 GHz 1630GHz 1.000 Mz 3.59176 GHz
3630 GHr 3720 GHr 1,000 MHz 3.66592 GHz
Tl [Ref) 1.000 MHz -26.62 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81316 GHz -43.76 dBm el 46,62 dBm
sy ey - ame
10:34:23 7 06/18/2024 12:05:26 an o8/L8/2028
Ref Leved 40.00 dBm  Offset 23.60 08 Mode Sweep SGL Ref Level 3000 dBm  Offset 23,60 di & RBW 10 kHz SGL
Count 100/100 & Aut 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions . _ 1R
hec
PURJOUS_LINE_ABS 002
T
J‘ 10
10 |
0 d ‘ o
10 T
10 d
20 d t
I h 20
'3“ T
SPURIOUS LNE |ABS 002 L § VT
‘—-u 1 P | L \ A 30 b
50 T
40
3.43 Gz 6400 pts 39.0 MHz/ 382G
esult Summary 50
3.430 GHz 3.530 GHz 1.000 MHz 352306 GHz 4263 dBm -263 dB 0
1530 GHz 1540 GHz 1.000 MHz 353401 GHz 39.85 dBm 1485 dB
3580 GHz 3549 GHz 1.000 MHz 354508 GHz 39.13 dBm -26.13 dB T D W N IRV TR ISR R SRS RV R
3549 GHz 3.550 GHz 500.000 kiz 354989 GHz 45.05 dBm -32.05dB
3550 GHz 3590 GHa 1.000 MHz 358891 GHz 19.76 dBm -1024 dB CF 3.52306 GHz 1001 ps 200.0 kitz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kffz 3559000 GHz 17.44 dBm -4.44 dB 2 Result Summa None
3591 GHz 3.630 GHz 1.000 MHz 359102 GHz 23.87dBm -10.87 dB
3630 GHz 3.720 GHz 1.000 Mtz 3.66601 GHz . Txl [Ref) 1.000 MHz -46.76 dBm
3720 GHz 3.820 GHz 1.000 MH: 3.81605 GHz Tx Total -26.76 dBm

Ready
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

Full RB

Low Channel Full RB
Channel power -40dBm > -45.33dBm (PASS)

10:35:45 Pu  06/18/2024

Ref Level 4000 dBm  Offset 23.60 B Mode Sweep saL Ref Level 3000 dBm  Offset 23608  RBW 10 kiz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 bz Mode Sweep Count 100/100
1 Spurious Emissions 1 ACR 1Rm Avg
Uit Cheed PRss
30 dubine-SPURloUs e ass oz Phss
T
20 dBew
10 dBrre - 10
a i 0
|
-10
10 d
-20
| 20
AL
N 30 d
40
GhHz 5403 pts 382Gz
I Result Summary 50
3.430 GHz 3530 GHz 1.000 Mitz 352595 GHz -40.92 dBm -0.92 dB
3530 GHz 3540 GHz 1000 MHz 353319 GHz -36.71 dBm -11.71 dB &« N
3.540 GHy 3549 GHz 1,000 MHz 354801 GHz -29.38 dBm -16.38 dB A 5 A T ey P 0 A b AN T K B e sty e
3,540 GHr 3550 GHr 500,000 kffz 354999 GHz -33.68 dBm -20.68 dB
3550 GHz 3590 GHz 1.000 Mz 3.57637 GHz 5,85 dBm -24.15dB F 3.52595 GHE 1001 pts 200.0 kHz/ Span 2.0 MHz
3,590 GHz 3591 GHz 500.000 kiz 3.59007 GHz -39.28 dBm -26.28 dB 2 Result Summar None
3591 GHz 3630 GHz 1.000 MHy 3.591 80 GHz -33.81 dBm -20.81 dB
3630 GHe 3.720 Gtz 1.000 Mtz 3.66601 GHz -43.18 dBm -18.18 dB
3720GHz 3320 GHz 1.000 MHz 378259 GHz -43.82 dBm 382 dB Tl (Ref) 1000 Mz 45.33dBm
Tx Total -45.33 dBm

11:59:42 P 06/18/2024

Rty [ &
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / P1/2 BPSK

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 23.60 dB.

Mode Sweep

6L

10:46:52 P4 06/18/2024

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 10100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Uimit Checd Fss
30 apiineSPURlOUS UNE_aBs ot P 10 2 L
20 de I 0 ;
10 dBry o 10 ff
a B
0
20 B
20 E
N N I
' ] .‘r
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 3.43GHz 6409 pts 3.82GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 3.45183 GHz -44.09 dBm -4.09dB 3.430 GHz 3530 GHz 1.000 MHz 48,13 dBm 13 dl
3,530 GHz 3.560 GHz 1.000 MHz 3.53304 GHz -43.00 dBm -18.00 dB 3.530 GHz 3.560 GHz 1.000 MHz -42.97 dBm -17.97d8
3.560 GHz 3,599 GHz 1.000 MHz 3.598 24 GHz -28.83 dBm 15.83 dB 3.560 GHz 3.599 GHz 1.000 MHz -40.56 dBm -27.56 dB
3599 GHz 3.600 GHz 500.000 kHz 3.59901 GHz -36.16 dBm 16d 3599 GHz 3,600 GHz 500.000 kHz -45.36 dBm 3236 dB
3,600 GHz 3650 GHz 1.000 MHz 60609 GHz 17.75 dBm 1225 dB 3600 GHr 1650 GHe 1,000 MHz 18.45 dBm 315548
3650 GHz 3651 GHz 500,000 kiz 3.65004 GHz -45.05 dBm -3205dB 3650 GHs 3551 GHe 500000 kHe 36.39 dBm 23304
3651 GHz 3.690 GHz 1.000 Mz 3. 3 -40.59 dBm 27.59 dB 3651 GHz 3690 GHz 1.000 MHz -29.85 dBm -16.86 dB
3,690 GHz 3.720 GHz 1,000 MHz 3.69343 GHz -42.78 dBm 17.78 dB 3,630 GHe 3720 6He 1,000 Mz -22.66 dBm -17.66 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81885 GHz -43.91 dBm -3.91dB 3720 GHe 3820 GHe. 1,000 Mz 4399 dBm 3894
ey & Resdh jinaasaniif o e
10:45:30 T 06/18/2024 10:46:11 M 06/18/2024
e+ [
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd
30 dubine-SPUBlous e ass oz
20 dBew
10 dbm
. ‘.m._,
10 F
-20
1
| lis
R i s
6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 3.04174 GHz
3530 GHz 3560 GHz 3.53073 GHz
3560 GHe 3599 GHz 350641 GHz
3599 GHr 3,600 GHz 355993 GHz
3.600 GHz 3,650 GHz 364042 GHz
3.650 GHz 3651 GHz 365012 GHz
3651 GHz 3690 GHz 3.65110 GHz
3690 GHe 3720 GHz 1.000 Miz 69343 GHz
3.720 GHz 3820 GHz 1.000 MHz 379997 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-550f 146



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / P1/2 BPSK

Highest Channel

1RBO

High Channel 1RBO
Channel power -40dBm > -45.50dBm (PASS)

Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

10:57:10 B 06/18/2024

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
count 100100 | & An 2048 & SWT 100 ms © VBW 30kiiz_Mode Swesp
1 Spurious Emissians 1 ACLR
Cimit Cheed 7
20 aghine.SPURlous une P
L
20 dBm
]
10 dBy + 10
o o
10 }
10.d8s
20
§
e ) 20
SPURIOUS_LINE_ABS_002 m ™) 1
44 abm - T 30 dbe
50
-40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430GHz 3530 GHz 1.000 MHz 3.50957 GHz
1530 GHz 3620 GHz 1,000 MHz 3.619.06 GHz &0
3,620 GHz 3.659 GHz 1.000 MHz 3.65832 GHz . T P B L L it et e T Y e i
3659 Gtz 3660 Gtz 500,000 kitz 3.65993 GHz
1660 GHz 3.700 Ghz 1.000 Miiz 30 GHz |F37205 6H: 1001 pts 2000 kHz/ Span 2.0 Mz
3.700 GHz 3.701 GHz 500.000 kHz 3.70043 GHz 2 Result Summar None
1701 GHz 3710GHz 1.000 Mz 370432 GHz
37106t 3.720 Gtz 1,000 MHz 371823 GHz
Tl [Ref] 1.000 MHz -45.50 dBm
3.720GHz 3.820 GHz 1.000 MHz 3.72015 GHz Tx Total 45,50 dBm
oy N &
10:56:30 7u 06/10/2024 12:16:18 m o8/18/2028
Ref Leved 40.00 dBm  Offset 23.60 08 Mode Sweep SGL Ref Level 3000 dBm  Offset 23,60 di & RBW 10 kHz SGL
Count 100/100 & Att 2048 & SWT 100 ms & VBW 30 bz Mode Sweep Count 100/100
1 Spurious Emissions 1R
hec Al
PURJOUS_LINE_ABS_0d2 n
T
i
10 1o
|
0 dby | 0
-10
I 10 dbi
20 dby f r”
30 : I 20
SPURIOUS LINE |ABS 002 i [
[ e TR 30 dbr
50 1
40
3.43GHz 6409 pts 39.0 MHE/ 382GH
FT — 50
3.430 GHz 3.530 GHz 1.000 MHz 3.44843 GHz 44.27 dBm .27 df .
3530 GHz 1620 GHz 1.000 MHz 355693 GHz -40.28 dBm 19.28 dB
3620 GHz 3,659 GHz 1.000 Mtz 3.65205 GHz -40.44 dBm 27.44 dB L [ TSRS S o7 P S IR FEEY RV SR P
3.659 GHz 3,660 GHz 500.000 kHz 365977 GHz 4576 dBm 3276 dB
3.660 GHz 3700 GHz 1.000 MHz 369871 GHz 21.50 dBm 50 d F 372634 GHz 1001 ps 200.0 kitz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500,000 iz 370002 GHz 20.13 dBm 713 dB 2 Result Summa None
3701 GHz 3710 GHz 1.000 MHz 3.70129 GHz 19.09 dBm -6.09dB
3710 GHz 3720 GHz 1,000 Mtz 371175GHz -32.97 dBm -7.97 dB Txl [Ref) 1,000 MHz -46.10 dBm
3720 GHz 3.820 GHz 1.000 MHz 3.72634 GHz -39.25 dBm 0.75 dB Te Total 26,10 dBm
Ready [ =

Ready

11:47:42 BM 06/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

High Channel Full RB
Channel power -40dBm > -44.55dBm (PASS)

Full RB

Ref Level 4000 dBm  Offset 73.60 dB Mode Sweep sl Reflevel 3000dBm  OMset 2360 ® RBW 10 khz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR 1Rm Avg
Uit Cheed PRss
30 dubine-SPURloUs e ass oz PRsS
T
20 dBew
10 dbimy + . 1 ! 10
e
o T o
[ \
0
10 d
20 i
1 -20
JOUS_LINE ABS 002 | |‘ Wi
o — [ PO 30 d
40
GhHz 5403 pts 382Gz
I Result Summary 0
3.430 GHz 3530 GHz 1,000 Mifz 3.48090 GHz -44.41 dBm 441 dB
3530 GHz 3520 GHz 1000 MHz 3.61204 GHz -44.39 dBm &0 N . 1
i Frioin i 265629 Gt 3137 dBm ST IPUSPPSRNIA ISP |01 Py SO OV TR I PR ) SR U U
3,650 GHr 3,660 GHr 500000 kifz 3.65099 GHz -35.32 dBm
3560 GHz 3.700 GHz 1,000 MHz 369214 GHz 5.1 dBm CF3.72195 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70000 GHz -40.61 dBm 2 Result Summa None
1701 GHz 3710GHz 1.000 Mz 370263 GHz -33.83 dBm
3.710GHz 3720 GHr 1000 MHz 371075 GHz -37.21 dBm
Tl [Ref) 1.000 MHz -44.55 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.72195 GHz -42.01 dBm e aaE B

feor &

10:57:50 7M. 06/18/2024 11:48:38 M 06/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / QPSK

Lowest Channel

Low Channel 1RBO
Channel power -40dBm > -46.91dBm (PASS)

1RBO

Ref Level 4000 dBm  Offset 23,60 6B Made Sweep 6L Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

count 100100 | & An 2048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep
1 Spurious Emissians 1 ACLR
Cimit Cheed E
30 apbinesPuslous une
T
20 de t t ¥
| 10
10 dbimy . . i .
a | o
0
. 10 dt
» LI
20 i l 20
SPURIOUS_LINE_ ABS, 002 LI
40 abm W o 30 d
-40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430 GHz 3530 GHz 1.000 Miz 351916 GHz
1530 GHz 3540 GHz 1,000 MHz 353778 GHz &
3.540 GHz 3,549 GHz 1.000 MHz 3.54852 GHz
" e e PPUPL PRI N -
3549 GHiz 3550 GHz 500,000 itz 3.55000 GHz 1
3.550 GHz 3,590 GHz 1.000 MHz 3.55109 GHz CF 3.519 16 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kHz 3.59044 GHz 2 Result Summar None
1591 GHz 1630GHz 1.000 Mz 3.50667 GHz
3630 GHr 3720 GHr 1,000 MHz 3.66601 GHz
Tl [Ref) 1.000 MHz -46.91 dBm
3.720GHz 3.820 GHz 1.000 MHz 3.80686 GHz T Total _46.91 dBm
Ready Jinasanang| B

10:36:27 Pu  06/18/2024 12:04:44 MM 06/19/2024

Low Channel 1RBmax
Channel power -40dBm > -45.88dBm_(PASS)

1RBmax

Ref Leved 40.00 dBm  Offset 23.60 08 Mode Sweep SGL Ref Level 3000 dBm  Offset 23,60 di & RBW 10 kHz SGL
Count 100/100 & Aut 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions . _ 1R
hec
PURJOUS_LINE_ABS 002
T
J‘ 10
10
|
0 d o
0 !
10 d
20 dby " ] |j
| -20
30 L
I
I [T
[ T g T I R 30 d
50 T
40
3.43 Gz 6400 pts 39.0 MHz/ 382G
esult Summary 50
3.430 GHz 3.530 GHz 1.000 MHz 352805 GHz -42.95 dBm -2.95 dB 0
1530 GHz 1540 GHz 1,000 MHz 353217 GHz 4058 dBm -15.58 dB el |
3580 GHz 3549 GHz 1.000 MHz 354131 GHz -40.73 dBm -27.73 dB BT S v o A b e s s A At
3549 GHz 3.550 GHz 500.000 kiz 354944 GHz 4534 dBm -3234dB
3550 GHz 3590 GHa 1.000 MHz 358891 GHz 19.83 dBm -1017 dB CF 3.52805 GHz 1001 ps 200.0 kitz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kffz 3559003 GHz -19.33 dBm -6.33 dB 2 Result Summa None
3591 GHz 3.630 GHz 1.000 MHz 359242 GHz -23.97 dBm -10.97 d&
3.630 GHz 3720 GHz 1.000 Mtiz 3.66601 GHz -43.71 dBm -18.71 dB Txl [Ref) 1.000 MHz -45.88 dBm
3720 6Hz 3820 GHz 1.000 MHz 380626 GHz -43.85 dBm -3.85dB Te Total ~45.88 dBm
Ready jinnnnnunN| = 7 Ready jinRnaRNTNf &
10:37:08 B c8/18/2024 12:01:28 A 06/13/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

High Channel Full RB
Channel power -40dBm > -44.55dBm (PASS)

Full RB

Ref Level 4000 dBm  Offset 73.60 dB Made Sweep saL Ref Level 3000dBm ~ Offset 236048 & RBW 10 kHz saL
Count 1007100 | = Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR iRm Avg
Uimit Cheed Pss
30 apdine.SPURIOUS_UNE_aBs o2 PRsS
HT
20 dBew
10 dbimy 10
. e .
|
0
10 dbi
20
0 | 20
RIOUS_LINE ABS 002 | Ll | .
n 30 dbi
50
40
GHz 6409 pts 382 GHz
I Result Summary 0
3430 GHz 3530 GHz 1,000 Mifz 352985 GHz -40.51 dBm .51 dB @
3530 GHz 3540 GHz 1.000 MHz 3.53854 GHz b A I R
3540 GHz 3,549 GHz 1.000 Mtz 3.54633 GHz B BT I A L iy L N,
3549 Gz 3550 GHz 500000 kifz 354998 GHz
3550 GHz 3,580 GHz 1.000 MHz 358572 GHz CF3.5205 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
3.550 GHz 3.591 GHz 500.000 kHz 3.59027 GHz 2 Result Summa None
1591 GHz 1630GHz 1.000 Mz 360271 GHz
3630 GHz 3.720 GHz 1000 MHz 3.666 10 GHz
Tl [Ref) 1.000 MHz -34.55 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.77280 GHz Tx Total 4455 dBm

feor &

10:37:48 Pu  06/18/2024 11:58:47 M 06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO 1RBmax

10:47:34 Pu 06/18/2024

Ref Level 40,00 dBm  Ofset 2360 dB Made Sweep saL Ref Level 40.00dBm OMset 23.60dB. Mede Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurleus Emissiens
Limit Che R i 7
30 ahine SPURloUS UNE aBs o2 P 0 3 -
20 dBenr T \ 20 T
10 dbnv . h 10 I
” | “ I
-10 | l ; : [
20 T B p l
-30 = 1
PURIOUS UNE | a8S 002 o RIS UNE 85 002 AT
ol ] I 3 [ 1 WS e
50 R i
3.43 GHz 6409 pts. 39.0 MHz/ 3826GHz | 3.43GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 MHz 3.45812 GHz 44.29 dBm 4.29dB 3.430 GHe 3530 Gz 1.000 Mtz 346831 GHz v
1530GHz 3560 GHz 1.000 Mtz 3.53535 GHz -43.00 dBm -18.00 dB 3530 GHz 3560 GHz 1.000 MHz 353268 GHz 42.30 dBm
3.560 GHz 3,599 GHz 1.000 MHz 3.59512 GHz -35.76 dBm -22.76 dB 3.560 GHz 3.599 GHz 1.000 MHz 3.598 59 GHz -42.04 dBm
Josa i 3600 Gite 500,000 kite 359943 GHz -39.36 dBm -26.36 dB 3589 G 3600 GHz 500.000 kiz 359984 GHz 45.03 dBm
3.600 GHz 3650 GHz 1.000 MHz . 09 GHz 19.67 dBm -10.33 dB 3.600 GHz 3.650 GHz 1.000 MHz 364366 GHz 18.70 dBm
3gnan 2851 Che 500000 ki -45.36 dbm 323608 3550 GHz 3551 GHz 500,000 kifz 365071 GHz 3923 dBm
161G 650 Gita 1000 MH 4083 dBm 2783 dB 3651 Gz 3530 Ghz 1,000 MHz 3.65414 GHz -33.21 dBm
e 3G 1000 Mt 4267 dBm 176748 3680 GHz 3.720GHz 1,000 MHz 369169 GHz 4260 dBm
3720 Gz 3820 Gz 1.000 Mz 3.81256 GHz -43.91 dBm -3.91dB T920 0t TR0 o0 e 381198 ot a0 dem

10:48:14 7M. 06/18/2024

Readly

Full RB

Ref Level 40,00 dBm  Offset 23,60

B Made Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir
e
a f i
0 f
20 |
1
ol | k
= i, pr—
50
333 GHz 6409 pts 39.0 MHa/ 382 GHz
2 Result Summary
3430GHz 3530 GHz 3.046 13 GHz
3530 GHz 3560 GHz 3.53187 GHz
3,560 GHr 3599 GHz 3.59855 GHz
3599 Gz 3,600 GHz 359908 GHz
3.600 GHz 3.650 GHz 3.63993 GHz
3.650 GHz 3651 GHz 3.65001 GHz
3651 GHr 3690 GHz 3.65936 GHz
3.690 GHz 3.720 GHz 1.000 MHz .69142 GHz
3.720GHz 3,820 GHz 1.000 MHz 378309 GHz

10:48:55 Pu  06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / QPSK
Highest Channel
High Channel 1RBO
Channel power -40dBm > -44.75dBm (PASS)
IR e - s
Ref Level 4000 dBm  Offset 23,60 B Made Sweep saL Ref Level 3000 dBm  Offset 23608 = RBW 10 khz
caunt 100100 | @ At 2048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep
1 Spurious Emissians 1 ACLR
5 T
20 dBor—————————— =
20 de
10 dBmv Jl 10
o 0
0 |
\ 108
2 || I
a0 i I . 20
‘_\"\}o\g’:\l’\a UNE ABS 002 il i | ,‘L i
e .. 30 db
50
40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430 GHz 3530 GHz 1.000 MHz 352555 GHz
1530 GHz 3620 GHz 1,000 MHz ggzgggnz &0
3.620 GHz. 3.659 GHz 1.000 MHz X iz e o A WWMMWMWNNW el B T |
3659 GHe 3660 Gtz 500,000 itz 66000 GHz - el
3.660 GHz 3.700 GHz 1.000 MHz 3.66109 GHz CF 3.722 05 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70000 GHz 2 Result Summar None
1701 GHz 3710GHz 1.000 Mz %;%3 guz
3.710GH 3720 GH 1,000 MH . z
37206 380 cHs Vo0 miy 372205 GHz TITIE:E:\J 1300 Wtz ﬂ;g:::
P T
10:50:31 7m0 06/18/2024 12:17:08 o o8/18/2028
High Channel 1RBmax
1RBmax
Channel power -40dBm > -46.13dBm (PASS)
e | —_—— =
Ref Level 40.00 dBm  Offset 23,60 o8 Mode Sweep = Ref Level 30.00dBm  Offset 236008 & RBW 10 ktz =
Count 100/100 w put 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissiens. 1ACIR "
Limit Cheol Al
Line_SPURIOUS_LINE_ABS_002 n
20 dBor—————————— =
1
10 0
0.dby | o
-10
| 10 dbi
20 d
7
e ; | 20
SPURIOUS_LINE |ABS_002 i (N | iy
[ - el 30 ds
50 1
40
3.43 GHz 6408 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary 0
3.430 GHz 3.530 GHz 1.000 Mtz 3.49229 GHz 44,07 dBm -4.07 dB @
1530 GHz 1.620 GHz 1.000 MHz 3561204 GHz 4021 dBm 19.21 dB
3.620 GHz 3.659 GHz 1.000 MHz 3.65150 GHz .48 dBi .48 dB vy U et T PV AU, W A i, T T
3.659 GHz 3,660 GHz 500.000 kHz 3.65098 GHz 45.25 dBm 3225 dB
3.660 GHz 3.700 GHz 1.000 MHz gfﬁgg:z B?; ggm w_ﬁg gg [CERFEITN 1001 pts 2000 e/ Span 2.0 Mz
3,700 GH; 3,701 GH; 500,000 kH; 5 2 .15 dBm B 2 Result Summa None
UDIE.HE i?\DE.Hf H)o(!MH§ 3.70110 GHz -19.62 dBm -6.62 dB :
3710 6Hz 3720 6Hz 1,000 Mtz 3.71007 GHz -32.85 dBm -7.85dB Tal [Ref) 1,000 MHz -26.13 dBm
3720 GHz 1.820 GHz 1.000 MH: 372724 GHz -39.87 dBm 0.13dB Ta Totol 4613 dBm
fesdy Reody
10:59:10 P 06/18/2024 11:48:15 P 08/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

High Channel Full RB
Channel power -40dBm > -44.93dBm (PASS)

Full RB

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep sl Reflevel 3000dBm  OMset 2360 ® RBW 10 khz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions
Uit Cheed PRss
30 dubine-SPURloUs e ass oz Phss
T
20 dBew
10 dbm 10
e |
a o
-10 ‘
10 d
20 i
30 | -20
OUS_LINE_ABS 002 | i 1T
T 30 dg
40
GhHz 5403 pts 382Gz
I Result Summary 0
3.430 GHz 3530 GHz 1.000 MHz 3.45419 GHz -40.35 dBm 43508
3530 GHz 3520 GHz 1000 MHz 3.61105 GHz -44.44 dBm -19.44 dB wod P " :
3,620 GHy 3,659 GHz 1,000 MHz 3.65524 GHz -33.83 dBm -20.83 dB e s W L R s
3,650 GHr 3,660 GHz 500,000 kifz 3.65998 GHz -35.23 dBm 2223 dB
3,660 GHz 3.700 GHz 1.000 MHz 3.69313 GHz 5.28 dBm -24.72 dB CF 3.725 44 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70004 GHz -41.02 dBm -28.02 dB 2 Result Summa: None
3701 GHz 3710 GHz 1.000 MHy 3.701 46 GHz -31.64 dBm -18.64 dB
3710 GHe 3,720 GHz 1.000 Miz 371010 GHz -35.92 dBm -10.52 dB
Tl [Ref) 1.000 MHz -44.93 dBm
3.720 GHz 3,820 GHz 1.000 MHz 372544 GHz -42.54 dBm -2.54dB Tx Total -34.93 dBm

feor &

10:59:50 Pu 06/18/2024 11:49:24 M 06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RBO

Ref Level 4000 dBm  Offset 23,60 0B

Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dginesPURlos un
20 dBm
1
10 dBmr . . il
0
0 I
20 “ “
LI ]
_ABS 002 i ! 1l
Myt
[ N
50 |
6409 pts. 39.0 MHz/ 3.82 GHz
3,530 GHz 1.000 Miz 352845 GHz -339dB
3540 GHz 1.000 Mtz 3.53930 GHz -7.60 dB
3,549 GHz 1.000 MHz 3.54853 GHz
3,549 Gz 3550 GHz 500,000 kHz 354997 GHz
3550 GHz 3,550 GHz 1.000 MHz 355109 GHz
3.590 GHz 3591 GHz 500.000 kHz 3.59010 GHz
1591 GHz 1630GHz 1.000 Mz 3,606 25 GHz
3630 GHz 3.720 GHz 1,000 MHz 3.66601 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.809 46 GHz
10:38:30 ;e 06/108/2024
- - B ‘ |
Ref Level 40.00 dBm  Offset 23,60 o8 Mode Sweep = Ref Level 30.00dBm  Offset 236008 & RBW 10 ktz =
Count 100/100 w At 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissiens 1 ACLR 1Rm Avg
Limit Cheo 5
Line _SPURIOUS_LINE_ABS_0q2
20 dB———————————— N
[\ 10
10 T
0 dbi 0
-10 1
10 dt
20 db 1
a0 | 20
[ o — 30 db
50 1
40
3.43 GHz 6408 pts
I 2 Result Summary 50
3.430 GHz 3.530 GHz 000 Miiz .
3530 GHz 3540 GHz 1.000 MHz
3.580 GHz 3589 GHz 1.000 MHz OGP USUIN ST SRIoS SESPEN SV SRSV R SRS EUERE R SIS VR AP R RN PRI
1.549 GHz 1.550 GHz 500.000 kHz
3550 GHz 3590 GHz 1,000 MHz CF3.51357 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3500 GHz 3591 GHz 500.000 kffz 359001 GHz 2 Result Summa None
3591 GHz 3.630 GHz 1.000 MHz 359110 GHz
3.630 GHz 3120 GHz 1,000 MHz 3.66601 GHz Txl [Ref) 1.000 MHz -46.70 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.77989 GHz Tx Total -46.70 dBm

10:39:11 ;e 06/18/2024

Raady

12:03:52 AN 06/19/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

Full RB

6L

Count 100/100

Ref Level 4000 dBm  Offset 23,60 0B Made Sweep

1 Spurious Emissions

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Sumi

3,430 GHz 3530 GHz 1.000 Miz 352775 GHz
1530GHz 3540 GHz 1.000 Mtz 353819 GHz
3.540 GHz 3,549 GHz 1.000 MHz 3.548 99 GHz
3,549 Gz 3550 GHz 500,000 kHz 354972 GHz
3550 GHz 3,550 GHz 1,000 Mitz 357816 GHz
3.590 GHz 3591 GHz 500.000 kHz 3.59018 GHz
1591 GHz 1630GHz 1.000 Mz 3.50227 GHz
3630 GHr 3720 GHr 1000 MHz 3.66601 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.733 54 GHz

10:39:51 mu 06/18/2024
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e% FCC RADIOTEST REPORT

SPORTON LAB.

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 23,60 0B Made Sweep

1 Spurious Em

6L

Count 100/100

RefLevel 40.00dBm  OMfset 23.60 dB. Mode Sweep

1 Spurious Emissions

6L

Count 100/100

10:49:37 Pu 06/18/2024

10:50:17 #M 06/18/2024

Uimit Checd Fss
20 aghine SPURIOUS UNE ABs ody £ - -
20 dBm 2 7
10 dBy 10 i
a B
0
20 B
20 it E
:UC‘I‘:!F\J’\J LINE_ABS_002 SPURIOUS_LINE_ABS 002 Iq
pu— e T [ ] ol el
50 E ‘[
3.83 6z 6409 pts 39.0 MHa/ 3826%: | 343GH: 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3.430GHz 3530 GHz 1.000 Mz 349319 GHz 3430 GHz 3530 GHz 1.000 Mz 3.47700 GHz 48,49 dBm .49 di
1530GHz 3560 GHz 1.000 Mz 3.58074 GHz 3530 GHz 3560 GHz 1.000 MHz 353910 GHz -42.97 dBm -17.97 d@
3.560 GHr 3599 GHz 1,000 MHz 3560 GHz 3599 GHz 1.000 MHz 358745 GHz -40.42 dBm -27.42 dB
3599 GHe 3,600 GHz 500000 ke 3,599 GHz 3600 GHz S00.000 kiz 359997 GHz -45.42 dBm -32.42 dB
3,600 GHz 3650 GHz 1.000 MHz 1600 GHz 1650 GHz 1.000 MHz 3.64391 GHz 17.56 dBm -12.44 dB
3,650 GHz 3651 GHz 500.000 kHz 3.650 GHz 3651 GHz 500,000 kHz 3.65024 GHz 38.79 dBm 25.79 dB
3651 GHz 3.690 GHz 1.000 Mt 3651 GHz 3690 GHz 1.000 MHz 3.65137 GHz -32.09 dBm -19.09 dB
3,690 GHr 3.720GHr 1.000 MHz 3690 GHz 3.720GHz 1.000 MHz 3.69634 GHz -42.62 dBm -17.62dB
3.720 GHz 3.820 GHz 1,000 MHz 3.81356 GHz 3720GHz 3820 GHz 1,000 MHz 374882 GHz 44,07 dBm 4.07 dB
N

Full RB

Ref Level 4000 dBm  Offset 23,60 0B Made Sweep

saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir
s ey
|
0 -
20 -
L
g P
333 GHz 6409 pts 39.0 MHa/ 382 GHz
2 Result Summary
3430GHz 3530 GHz 3.04513 GHz
3530 GHz 3560 GHz 3.53481 GHz
3,560 GHr 3599 GHz 3.59434 GHz
3599 Gz 3,600 GHz 359947 GHz
3.600 GHz 3.650 GHz 363371 GHz
3.650 GHz 3651 GHz 3.65084 GHz
3651 GHr 3690 GHz 3.65137 GHz
3.690 GHz 3.720 GHz 1.000 MHz .692 89 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.808 76 GHz

10:50:58 Pu  06/18/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 16QAM

Highest Channel

1RBO

High Channel 1RBO
Channel power -40dBm > -44.31dBm (PASS)

Ref Level 4000 dBm  Offset 23,60 6B

Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

Mode Sweep saL
count 100100 | & An 2048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep
1 Spurious Emissians 1 ACLR
Cimit Cheed 5]
30 dpbine-SPURlous N phss
20 dBor—————————— =
20 de i
10 dBmv .‘l 10
a I o
0
[ 10 dt
20 T
IJ | 20
0US_UINE_ABS 002 1 M |41 M i
i 30 di
40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430 GHz 3530 GHz 1.000 Miz 3.43245 GHz -44.06 dBm -4.06 dB
1530 GHz 3620 GHz 1,000 MHz 3.60800 GHz -48.26 dBm -19.26 dB &0 T
3520GHr 3650 GHr 1000 Mz 365894 GHz 2533 dBm 123348 g i o el A | T S T R IS
3659 GHe 3,660 GHz 500000 ke 3.65999 GHz 17.70 dBm 470dB
3660 GHz 3700 GHz 1,000 MHz 66090 GHz 17.59 dBm 1241 dB 372255 GHe 1001 pis 200.0 kHz/ Span 2.0 MHz
3700 GHz 3701 GHz 500,000 kHz 3.70089 GHz -44.78 dBm -31.78 dB 2 Resuht Sumran oy
1701 GHz 3710GHz 1.000 Mz 70891 GHz X -26.94 dB
3.710GHz 3720 GHr 1,000 MHz 371019 GHz
3.720GHz 3820 GHz 1.000 MHz 3.72255 GHz TITIE:E:\J 1300 Wtz ﬂ?l :::
Ready [ Cr
11:00:31 7m0 06/18/2024 12:18:0 = o8/18/2028
e | —_—— =
Ref Level 40.00 dBm  Offset 23,60 o8 Mode Sweep = Ref Level 30.00dBm  Offset 236008 & RBW 10 ktz =
Count 100/100 w put 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissiens. 1ACIR "
Limit Cheo Al
Line_SPURIOUS_LINE_ABS_002 n
20 dBor—————————— =
10 | o
0 d - o
-10
106
20 d t ﬁ!
30 ; I -20
SPURIOUS_LINE_|ABS_D02 i ‘,J iy
[ SR 30 d
AP IV ——
50 I
\ w
3.43 GHz 6408 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary 0
3.430 GHz 3.530 GHz 1.000 Mtz 3.46442 GHz 4437 dBm -437dB -
1530 GHz 1.620 GHz 1.000 MHz 359838 GHz 4042 dBm 19.42 dB - §
3620 GHz 3.659 GHz 1.000 MHz 3.65419 GHz -39.98 dBm 26.98 dB B e B B e, B R R R
3.659 GHz 3,660 GHz 500.000 kiz 3.65050 GHz 45.14 dBm 3214 dB
3.660 GHz 3.700 GHz 1.000 MHz 369891 GHz 18.29 dBm 11.71 dB 372125 GRe 1001 pts 2000 e/ Span 2.0 Mz
3,700 GHz 3701 GHz 500.000 kffz 3.70002 GHz 20.87 dBm -7.87dB 2 Result Summa None
3701 GHz 3710 GHz 1.000 MHz 3.70105 GHz -20.26 dBm -7.26 di
3710 GHz 3120 GHz 1.000 MHz 3.71043 GHz -33.50 dBm 50 Tal [Ref) 1,000 MHz -45.21 dBm
3720 GHz 1.820 GHz 1.000 MHz 3.72125 GHz -39.78 dBm 0.22 dB Tx Total 4521 dBm

11:01:11 e 06/18/2024

Readly

Raady

11:21:06 FM 06/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

High Channel Full RB
Channel power -40dBm > -44.85dBm (PASS)

Full RB

Ref Level 5000 dBm  Offset 23,60 08 Mode Sweep sl Reflevel 3000dBm  OMset 2360 ® RBW 10 khz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACR 1Rm Avg
Uit Cheed PRss
30 apdine.SPURIOUS_UNE_aBs o2 PRsS
T
20 dBew
10 dbm 10
. e .
-10 ‘
10 d
20 1
30 l‘ 20
SPURIOUS_LINE_ABS 002 | | Ll
[ P e 30 db
50
40
GhHz 5403 pts 382Gz
I Result Summary 0
3.430 GHz 3530 GHz 1.000 MHz 3.48460 GHz -44.33 dBm 433dB
3530 GHz 3620 GHz 1.000 Mz 3.61987 GHz -44.31 dBm -19.31 dB 60 dbm
3620 GHe 3659 GHz 1,000 MHz 365793 GHz -34.97 dBm -21.97 dB T L e v S P i (S S PP ST
3,650 GHr 3,660 GHz 500,000 kifz 3.65098 GHz -34.83 dBm -21.83dB
3,660 GHz 3.700 GHz 1.000 MHz 3.69433 GHz 3.99 dBm -26.01 dB CF 3.72235 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3.701 GHz 500.000 kHz 3.70017 GHz -41.89 dBm -28.89 dB 2 Result Summa: None
3701 GHz 3710 GHz 1.000 MHy 3.70287 GHz -34.65 dBm -21.65 dB
3710 GHe 3,720 GHz 1.000 Miz 371077 GHz -37.37 dBm -1237 dB
Tl [Ref) 1.000 MHz -44.85 dBm
3.720 GHz 3,820 GHz 1.000 MHz 372235 GHz -42.55 dBm -2.55dB Tx Total -44.85 dBm

feor &

11:01:51 PM 06/18/2024 11:50:38 BM 06/18/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 64QAM

Lowest Channel

Low Channel 1RBMax
Channel power -40dBm > -47.29dBm (PASS)

1RBO

Ref Level 4000 dBm  Offset 23,60 6B Made Sweep 6L Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

count 100100 | & An 2048 & SWT 100 ms © VBW 30kiiz_Mode Swesp
1 Spurious Emissians 1 ACLR
Cimit Cheed 5]
20 aghine.SPURlous N Phes o
o I | T
20 dBm 1
10 dbimy !1 10
o 0
10 |
| 10.d8s
20
fod
30 Ill I 20
SPURIOUS_LINE_ABS._ 00 \
Spumous ne s o0 | WITH LY. .
50
-40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430 GHz 3530 GHz 1.000 MHz 351676 GHz
1530 GHz 3540 GHz 1,000 MHz 353895 GHz &
3.540 GHz 3,549 GHz 1.000 MHz 3.548 86 GHz
3549 GHiz 3550 GHz 500,000 itz 3.55000 GHz S e ot i e B
3.550 GHz 3,590 GHz 1.000 MHz 3.55129 GHz CF 3.516 76 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kHz 32&!832&: 2 Result Summar None
3591 GHs 3630 GH 1.000 MH: 1 z
36306tz 3720 GHz 1,000 MHz 3.66601 GHz
3.720 GHe 3820 Ghz 1000 Mz 381595 GHz Tt fel) 1000 Wbz A
Ready [ Fry s

10:40:33 7M. 06/18/2024 12:06:26 AM 06/19/2024

Low Channel 1RBMax
1RBmax

Channel power -40dBm > -45.25dBm (PASS)

- [ =
Ref Level 40.00dBm  Offset 23,60 B Mode Sweep £

RefLevel 3000 dBm  OMset 23608 ® RBW 10 kHz £

Count 100/100 w At 2048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissiens 1ACR

_ _ 1R
Limit Cheel 55
Line _SPURIOUS_LINE_ABS_0q2

20 dB———————————

10 I 10
|
0.db o
10 !
10 g
20 dby 1

SPURIOUS_LINE |ABS 002 1 il
[ R |l [ NS IR 30 dbr
50 I
40
3.43 GHz 6408 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary 0
3.430 GHz 3.530 GHz 1.000 Mz 352735 GHz @
3530 GHz 3540 GHz 1,000 MHz 353137 GHz A _—
3.540 GHz 3.549 GHz 1.000 MHz 3.54793 GHz SRS DISUS PRSPPI SRR U SR ST an 2 Vo PO [ U W | e st
1.549 GHz 1.550 GHz 500.000 kHz 3.54911 GHz
3550 GHz 3500 GHz 1.000 MHz 3.58891 GHz |F3 5735 GHe 1001 pts 200.0 kz/ Span 2.0 MKz
3500 GHz 3501 GHz 500.000 kffz 359001 GHz 2 Result Summa None
3591 GHz 3.630 GHz 1.000 MHz 359102 GHz
3.630 GHz 3120 GHz 1,000 MHz 3.66601 GHz Tal [Ref) 1.000 MHz 4525 dBm
3.720 GHz 3820 GHz 1,000 MHz 3.80057 GHz Tx Total 45.25 dBm

Ready [ 1)

10:41:14 me 06/18/2024 12:03:08 AN 06/19/2024
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ssomonas. FCC RADIO TEST REPORT Report No. : FG451315B

Low Channel Full RB
Channel power -40dBm > -45.91dBm (PASS)

Full RB

Ref Level 4000 dBm  Offset 23.60 B Mode Sweep saL RefLevel 30.00dBm  Offset 22608 * RBW 10 kHz sl
Caunt 100100 | = Att 2048 & SWT 100 ms & VBW 30 bz Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR 1Rm Avg
Uit Cheed PRss
30 dubine-SPURloUs e ass oz Phss
T
20 dBew
10 dBmr T T T o
o e .
-10 I
10 d
-20
30 -20
JOUS_LINE_ABS 002 | l
| |z048¢
50
40
GhHz 5403 pts 382Gz
I Result Summary 0
3.430 GHz 3530 GHz 1.000 Mitz 352446 GHz -42.53 dBm -2.53 dB
3530 GHz 3540 GHz 1000 MHz 353829 GHz -37.27 dBm -12.27 B &«
3540 GHr 3549 GHz 1,000 MHz 354864 GHz -38.28 dBm -21.28 dB RGN PSRN PPN S BSOS USSR PSS SUREI R VR N PR SR
3,540 GHr 3550 GHr 500,000 kffz 355000 GHz -37.07 dBm -24.07 dB
3550 GHz 3590 GHz 1.000 Mz 357756 GHz CF 352446 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.590 GHz 3591 GHz 500.000 kHz 3.59033 GHz 2 Result Summa: None
3591 GHz 3630 GHz 1.000 MHy 3.59145 GHz
3630 GHe 3720 GHz 1000 MHz 3.66610 GHz
3720 Gt 3820 Gtz 1.000 Mtz 3.78928 GHz 10 et 11000 Mite 501 dim

feor

10:41:55 Pu 06/18/2024 12:00:32 MM 06/19/2024
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 64QAM

Middle Channel

1RBO

1RBmax

10:52:59 Pu  06/18/2024

Ref Level 40.00dBm  Offset 23,6006 Made Sweep saL Reflevel 40.00Bm  Offset 23.60 d& Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Uimit Checd Fss i P
30 dpbineSPURIOUS_UNE a8 o P 10 d P
20 dBm T 20 ’
10 dBe T |‘ w i
a | B | ‘
0 IT
-20 - B
|
w 1 11
: Ll TS
SPUROUS UNE ass 002 || I SPURIOUS_UINE _ABS_002 ] J
RS OSSS 1 % Ly e Cu—" | 1 I IR —
50 - ‘
3.83 6z 6409 pts 39.0 MHz/ 3826%: | 343GH: 6400 pts 39.0 MHz/ 3.82GHz
I 2 Result Summary
3.430 GHz 3,530 GHz 1.000 MHz 3.476 60 GHz 3.430 GHz 3.530 GHz 1.000 MHz 3.52006 GHz
3,530 GHz 3.560 GHz 1.000 MHz 3.53322 GHz 3530 GHz 3.560 GHz 1.000 MHz 353199 GHz
3.560 GHz 3,599 GHz 1.000 MHz 3.59645 GHz 3.560 GHz 3,599 GHz 1.000 MHz 3.59890 GHz
3599 GHz 3.600 GHz 500,000 kHz 3.59993 GHz 35989 GHz 3,600 GHz 500.000 kHz 3.59922 GHz
3,600 GHz 3,650 GHz 1.000 Wiz 60609 GHz 3600 GHz 3650 GHz 1.000 Mtz 364391 GHz
3850 GHz 3851 GHz 500,000 kHz 3650 GHz 3551 Ghz 500.000 kHz 3.65067 GHz
1651 GHz 1690 GHa 1.000 Mz 3651 GHz 3.690 GHz 1.000 MHz 3.65168 GHz
3690 GHe 3720 GHz 1.000 MHz 3690 GHz 3720 GHz 1.000 MHz 3.69436 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.81256 GHz 3720 GHz 3820 GHz 1,000 MHz 381915 GHz
10:51:38 T 06/18/2024 10:52:19 7M 06/18/2024
e+ [
Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd
30 dubine-SPUBlous e ass oz
20 dBew
10 dbm
SO R
a ‘ ‘I
-10 f
-20 i
AR
el T —
6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 440 84 GHz
3530 GHz 3560 GHz 3.53397 GHz
3560 GHe 3599 GHz 350660 GHz
3599 GHr 3,600 GHz 3.60000 GHz
3,600 GHz 3650 GHz 3.62251 GHz
3.650 GHz 3651 GHz 3.65020 GHz
3651 GHz 3690 GHz 3.65281 GHz
3690 GHe 3720 GHz 1.000 Miz 69019 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.81925 GHz

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

FR1 n48 / 40MHz / DFT-S OFDM / 64QAM

Highest Channel

1RBO

High Channel 1RBO
Channel power -40dBm > -44.84dBm (PASS)

Ref Level 30.00dBm  Offset 22.60d8 & RBW 10 kHz

11:03:12 P 06/18/2024

Ref Level 4000 dBm  Offset 2360 0B Mode Sweep saL
count 100100 | & An 2048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep
1 Spurious Emissians 1 ACLR
Cimit Cheed 5]
30 dpbine-SPURlous N phss
20 dBr————————————— =
20 de
10 dBy Al 10
o 0
0 |
\ 00
20 :
|I §
20 | 20
SPURIOUS_LINE_ABS 002 , JL i
[#uatim T L 3048
50
-40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa: 50
3.430 GHz 3530 GHz 1.000 Miz 3.46591 GHz -44.20 dBm -420dB
1530 GHz 3620 GHz 1,000 MHz 357572 GHz -48.15 dBm -19.15 dB 0 R
3620 GHr 3,659 GHr 1.000 MHz 3.65886 GHz 28.13 dBm -15.13 dB i eroprdond it aretsbop Ao gt ] i U (SRR [SSESRRVN el SN (PRSI UR
3659 GHe 3,660 GHz 500000 ke 3.66000 GHz 19.49 dBm 649dB
3660 GHz 3700 GHz 1,000 MHz 366090 GHz 16.42 dBm 1358 dB 372275 GHe 1001 pis 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 500,000 kHz 3.70059 GHz -45.35 dBm -32.35dB 2 Result Sumran oy
1701 GHz 3710GHz 1.000 Mz 70148 GHz -41.35 dBm -2835dB
3.710GHz 3720 GHr 1,000 MHz 371473 GHz -40.45 dBm -15.45 dB
3720GHz 38206z 1000 Mz 372275 GHz 42.71 dBm 271 dB TxLikel 1000 WHz Sabadpm
"] PR TP
11:02:32 7 06/18/2024 12:19:03 = o8/18/2028
e | —_—— =
Ref Level 40.00 dBm  Offset 23,60 o8 Mode Sweep = Ref Level 30.00dBm  Offset 236008 & RBW 10 ktz =
Count 100/100 w put 2048 & SWT__ 100 ms © VBW 30ktz _Mode Sweep Count 100/100
1 Spurious Emissiens. 1ACIR "
Limit Cheo =
Line_SPURIOUS_LINE_ABS_002
20 dBr————————————— =
10 | o
0 d - o
-10
| 106
20 d JH
a0 ! 20
1
SPURIOUS_LINE_|ABS_D02 i 14 kel
"!\J o= . -30 dis
50 I
40
3.43 GHz 6408 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary 0
3.430 GHz 3.530 GHz 1.000 Mtz 3.487 89 GHz 0
1530 GHz 1.620 GHz 1,000 MHz 360197 GHz A
3.620 GHz 3.659 GHz 1.000 MHz 3.64211 GHz Sl R L, | - Y L L B B e
1.659 GH; 3.660 GH: 500.000 kH: 3.65961 GHz
660 s 3300 Gha 1000 Mis 369910 GHz |cF3.7205 GHe 1001 pts 2000 e/ Span 2.0 Mz
3,700 GHz 3701 GHz 500.000 kffz 3.70001 GHz 2 Result Summa None
3.701 GHz 3710 GHz 1.000 MHz 3.70125 GHz
3710 GHz 3120 GHz 1.000 MHz 3.71078 GHz Txl [Ref) 1,000 MHz -45.36 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72025 GHz Tx Total -45.36 dBm

Raady

11520513 FM 06/18/2024

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG451315B

Full RB

High Channel Full RB
Channel power -40dBm > -45.04dBm (PASS)

Ref Level 30.00 dBm  Offset 23.60 4B Made Sweep b
Count 100/100
1 Spurious Emissions
Uimit Cheed Pss

30 apdine.SPURIOUS_UNE_aBs o2 PRsS

20 B

10 dir

s AR

0

20

a0

SPURIOUS_LINE ABS 002 n

= R

50

GHz 6409 pts 382 GHz
I Result Summary

3430 GHz 3530 GHz 1.000 Mz 3.49848 GHz -44.21 dBm 421 dB
3530 GHz 3620 GHz 1.000 MHz 3.58624 GHz -43.98 dBm -18.98 dB
3.620 GHz 3.659 GHz 1.000 MHz 3.65532 GHz 35.21 dBm -22.21 dB
3.659 GHz 3.660 GHz 500,000 kHz 3.65899 GHz 62 dBi -23.62 dB
3.660 GHz 3.700 GHz 1.000 MHz 3.663 68 GHz 2.99 dBm -27.01 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70038 GHz .78 dBs -29.78
3701 GHr 3710GH: 1.000 MHz 3.70674 GHz 37.14 dBm -24.14dB
3.0 GHz 3.720 GHz 1.000 MHz 3.71192 GHz 39.06 dBm 14.06 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72125 GHz -42.34 dBm 234 dB

11:03:52 Bu 06/18/2024

RefLevel 3000 dBm  OMset 23608 ® RBW 10 kHz £
- Att 2048 & SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100
1 ACLR 1Rm Avg
T
10
0
10 d
-20
30 d
40
50
&0
b e N VTN P A AR I e o e A e 0o g i b
CF3.72125 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz
2 Result Summar None
Tl [Ref) 1.000 MHz -45.04 dBm
Tx Total -45.04 dBm
Rty [ & X

11:51:26 FM 06/18/2024
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